République Algérienne Démocratique et Populaire

Ministere de I’Enseignement Supérieur et de la Recherche Scientifique

Ecole Nationale Polytechnique

Département d’Automatique

Laboratoire de Commande des Processus

- LA

Ol dandail) docids o) Ayl
Ecole Nationale Polytechnique

Laboratoire de Commands des Processus

End of studies’ project

In view of obtaining the State Engineering Diploma in Automatic Control

Modeling, Identification and Control Strategies for a Reverse Osmosis-Based
Desalination System

Presented by : GUENDOUZ Khaled and BENSEDDIK Akram

Under the supervision of :
Pr. BOUCHERIT Mohamed Seghier and Dr. BENKOUIDER Ouarda

Publicly presented and defended on 23/06/2025 in front of the jury composed of :
[...]
This work focuses on this type of desalination, as it is the most commonly employed method

worldwide.

Pre-treatment : :
Reverse osmosis Final users

s Post-treatment

4k , ! Storage
L]

Sme [ V],
Vi

_J
/
/

Seawater catchment

Fig. 1.2 : Membrane-Based Seawater Desalination via Reverse Osmosis

This process consists of five essential stages, which are :

21



Reverse Osmosis Desalination

1.3.1 Seawater Intake

The desalination process begins with the collection of seawater, primarily through open intakes
or beach wells.

1.3.1.1 Open intakes

Fig. 1.3 : Seawater Collection through Open Intake Systems

Open seawater intakes allow for the collection of larger volumes of water and represent the most

commonly used method in large-scale desalination plants.

Fig. 1.4 : Water intakes [14]

22



Reverse Osmosis Desalination

However, the quality of the water provided is not consistently stable over time, as it is affected

by turbidity, temperature fluctuations, marine discharges, and storm events.

1.3.1.2 Beach Wells

Puits de plage

Fig. 1.5 : Seawater Wells

The well system provides higher and more stable water quality, thanks to the natural filtration

process that occurs in the soil.

1.3.1.3 Seawater Intake Pumps

It is necessary to use pumps to transport the seawater to the plant, which are either installed on
the surface (for water collected via open intakes) or submersible (for water drawn from seawater

wells).

* Submersible Pump :

As shown in Figure 1.6, submersible pump operates by being fully immersed in water,
usually inside a seawater well. Unlike surface pumps, it pushes water to the surface rather
than pulling it. This design minimizes the risk of cavitation and is suitable for deep water

extraction with stable quality due to natural filtration through sediments.

23



Reverse Osmosis Desalination

fr— [unhsahm directs pour arrosage

Coffret de commande Ublisation avec
, groupe automatique

de pression

"l

. — Clapet Anti retour
S | :

2 Filins de suspension

Massif filtrant Creping anti-sable

Sable n® 2 roule

Fig. 1.6 : Diagram of the Submersible Pump Operation [23]

* Pump installed on the surface :

A surface pump is a type of pump installed above the water level, typically on land.
It is used to draw seawater through suction pipes and is commonly employed in open
intake desalination systems. Surface pumps require careful installation to avoid issues
like cavitation and must compensate for pressure losses due to suction height and friction

in the pipes.

1.3.2 Pretreatment

Pretreatment is a critical stage in the reverse osmosis (RO) desalination process. Its main purpose
is to protect the membranes by removing suspended solids, organic matter, and chemical components
that can cause scaling, fouling, or damage to the RO system. The quality and stability of pretreatment

directly affect the longevity and performance of the membranes.

1.3.2.1 Sand Filters (Raw Media Filter - RDMT)

Most suspended solids larger than 20 microns are retained at this stage.

24



Reverse Osmosis Desalination

Purge d’air fermée

Goulotte de
répartition

Eau brute Sable

Buselures

Eau filtrée en
direction du
bassin tampon

Fig. 1.7 : Filtration with Granular Media [12]

These filters must be cleaned regularly in order to be reused.

1.3.2.2 Additional Protection

* Chemicals : It is common practice to add an antiscalant along with various chemicals
such as coagulants and sodium hypochlorite before starting the process, in order to prevent

salt deposit buildup on the membranes.

Produits Exemple de concentrations

relevées dans les eaux de rejet

Remarques

Produits Eau de javel 0,2 20,5 mg/L de chlore (libre +
antibactériens et (hypochlorite de combiné) ont été reportés dans
antisalissure sodium), chlore, sels des effluents d'usines a

procédé thermique (Dawoud,
2012)

de cuivre,

Particulierement utilisés dans
les usines a osmose inverse

Produits anti-mousses  Polyglycols alkylés,
acides gras, esters

d’'acides gras

Floculants utlisés pour
retirer les matiéres en
suspension de I'eau
Produits antitartre
pour éviter la
formation de tartre
dans les tuyaux et
membranes
Solutions acides ou
basiques pour ajuster
le pH de I'eau

Produits issus de la
corrosion

Chlorure ferrique
(FeCl3), chlorure
d’aluminium (AICI3)
Hexamétaphosphate
de sodium (NaP03),
polyméres de |"acide
maléique

Acide sulfurique
(H2S04), acide
chloridrique (HCI),
chaux

Métaux lourds dont
cuivre, fer et nickel

La concentration habituelle
d'acide maléique dans les eaux
de rejets est proche de 0,5

mg/L (Morton, 1996)

Entre 1500 et 4 800 mg/L de
S04 dans les effluents d'usines
de pays du Golf (Dawoud,

2012)

Entre 0,015 et 0,1 mg/L de
cuivre dans les effluents rejetés
par les usines a osmose inverse

(Dawoud, 2012)

Non utilisé dans les usines a
procédé thermique

Cette corrosion et les rejets

induits sont plus élevés dans les

usines a procédé thermigue

Fig. 1.8 : A list of some chemicals that need to be added

» Cartridge Filters : Cartridge filters are an additional safety system installed upstream

of the high-pressure pumps and reverse osmosis membranes. Their purpose is to protect

25



Reverse Osmosis Desalination

the equipment by capturing microparticles that may have passed through the previous

pretreatment stages.

Entrée de l'eau non filtrée Sortie de l'eau filtrée

Téte du filtre

Siége du haut

Particules suspendues

Particules retenues

(filtrées) Cartouche du filtre

_ Sidge du bas

Cuve du ﬁltri’/‘/’ ] =8l

Fig. 1.9 : An Explanatory Diagram of Cartridge Filters [11]

The filtration size of cartridge filters generally ranges between 1 and 5 nominal microns.
These filters are used to remove even finer particles and to further improve the quality of

the water.

* Disc Filters : These filters, composed of stacked discs, are used to achieve an optimal

level of purity before the water reaches the reverse osmosis module.

pompe de nettoyage  trop-plein tuyauterie de boue

(aspiration) de securite €t d'éau de lavage
vanne d'entrée ) /
' y capteurs de niveau
Arrivéeds |
deau §_ | / _ entrainement
| I dufittre
passerelle
pompe d'exploitation
d'extraction
~ tube
de houe |
- collecteur
collecteur b
de sortie | ~éléments
filtrants
disque A
filtrant téte d'aspiration
[nettoyage)

Fig. 1.10 : An Explanatory Diagram of Cartridge Filters

* Equalization Tank : The equalization tank serves to mix the pretreated water in order to

smooth out fluctuations in flow rate and quality that may result from irregular raw water

26



Reverse Osmosis Desalination

intake.
It helps ensure a continuous and consistent supply to the system.

* Pressurized Treatment : Once the water has been pretreated, it must be subjected to
sufficient pressure—typically between 50 and 60 bars—before being pumped into the

pressure vessels containing the membranes. This is achieved using a high-pressure pump.

Fig. 1.11 : Explanatory Diagram of Water Flow Through RO Membranes [10]

1.3.3 RO Membranes (Reverse Osmosis Membranes)

Concentrate

J Permeate

=7

Perforated collection tube

gl
Feedwater j
Feedwater and

concentrate spacer

Permeate flow toward collection tube

Covering and bypass spacer
Permeate carrier

Fig. 1.12 : Explanatory Diagram of RO Membranes [13]

The system includes a series of pressure vessels, each containing several membranes (typically

seven membranes arranged in series per vessel).

The flow of seawater molecules through the membranes occurs in a tangential manner.

27



Reverse Osmosis Desalination

1.3.4 Post-Treatment

After passing through the reverse osmosis membranes, the water is essentially free from dissolved
salts, particles, and organic contaminants. However, the produced water (permeate) is not yet
suitable for direct human consumption or industrial use. A post-treatment process is therefore
required to adjust its chemical composition, ensure its stability, and meet quality standards. This

process generally includes the following steps :

1. Remineralization : Since reverse osmosis water is highly demineralized, it is aggressive
to pipelines and lacks essential minerals. Minerals (typically calcium and magnesium) are
added to increase hardness and stabilize the pH. This is done through :

* Filtration through a limestone bed (CaCOs3)
¢ Injection of lime (Ca(OH),) or caustic soda (NaOH)

2. pH Adjustment : The pH is adjusted to prevent pipe corrosion and to comply with

drinking water standards. This step is often combined with remineralization.

3. Disinfection : A final disinfection step is applied to eliminate any potential microbial
contamination. This may include :
* Chlorine injection (Cly)
* Ozonation (O3)
+ UV sterilization
4. Quality Control : Analyses are carried out to ensure that the treated water meets quality

standards (e.g., WHO, EPA), particularly with respect to residual salts, pH, hardness, and

absence of pathogens.

1.3.5 Storage and Distribution

Once the water has been remineralized, and if it is intended for human consumption, chlorination

is carried out in the distribution tanks in order to comply with current public health regulations.

1.4 Conclusion

This chapter presented the main components and stages of a reverse osmosis (RO) desalination
system. It highlighted the importance of each phase, from seawater intake and pretreatment to
membrane separation, post-treatment, and storage. These stages are essential to ensure high-quality
potable water production and to protect the membranes from fouling or damage. This overview
lays the technical foundation necessary for the modeling and control strategies addressed in the

following chapters.

28



Chapitre 2

Modeling and Validation of a Reverse
Osmosis (RO) System

29



Modeling and Validation of a Reverse Osmosis (RO) System

2.1 Introduction

Reverse osmosis (RO) desalination is a vital technology for addressing water scarcity. However,
its efficiency depends on the precise control of key parameters : permeate flow rate (productivity)
and conductivity (quality). These variables, influenced by feed pressure and pH, require rigorous

dynamic modeling to optimize control systems.

2.2 Objective

The prototype was developed to study and optimize the control of critical parameters in a reverse
osmosis (RO) desalination system, namely :

* Permeate flow rate (an indicator of productivity).

* Permeate conductivity (an indicator of quality, related to salinity).

The main objective was to design a robust closed-loop control system for efficient and sustainable

operation.

2.3 Prototype Description

The system under study is a pilot-scale reverse osmosis (RO) desalination unit installed in the

R&D laboratory of a water treatment facility in Kuwait [26].

II rH' —bSF
sP [Lr‘i) e
s Qp ”j_g’ r—*Jﬁi Cl)r*

sl e = %u_ﬁ
| | 7 PP
| ' 5P
'| l |
| 5D
| SD Suction dampner HP High pressure switch
! PI Pressure indicator 5
FEED ¥ SP Sampling point RD Rupture disk
pH pH 1ndicator recorder F1 Filow indicator
IR Av  Air vent
LP Low pressure switch CC Conductivity indicator recorder
3 IR
HPP High pressure pump 0T Osmotic tank valve

DD Discharge dampner

Fig. 2.1 : P$SID Diagram of the RO Prototype [26]

30



Modeling and Validation of a Reverse Osmosis (RO) System

Process Components :

The prototype consists of the following elements :

* High-Pressure Pump : Capacity up to 80 bar (1,160 psi).

¢ Permeator :

Model : B-10 Permasep (DuPont)

Configuration : Hollow aramid fibers
Nominal capacity : 1,400 GPD (5.30 m?®/day)
Operating pressure : 800—1,200 psig (5,515-8,274 kPa)

¢ Pretreatment :

— Dual media pressure filters (20 pm)

— Dosing of Fe** (coagulation) and H,SO4 (pH adjustment)
* Instrumentation :

— Pressure, pH, conductivity, and flow sensors

— Data acquisition systems for real-time monitoring

2.4 Modeling of the Reverse Osmosis Desalination Process (in
GPM, psi, nS/cm)

The reverse osmosis process is based on the separation of solutes from a solution using a semi-permeable
membrane under the effect of a pressure gradient.
In the following, we present a symbolic model of the permeate flux and the permeate conductivity

as functions of the system’s physical parameters.

2.4.1 Permeate Flux Expression
The permeate flux £’ (expressed in gallons per minute — GPM) can be modeled using a modified
form of the generalized Darcy’s law :

F=A, (AP — An) (2.1)
where :

» A, : hydraulic permeability of the membrane (GPM/psi),
* AP = Py — P, : total pressure difference (in psi),
* Am = 1y — m, : osmotic pressure difference (in psi).

31



Modeling and Validation of a Reverse Osmosis (RO) System

2.4.2 Simplifying Assumptions

In most systems, the permeate pressure as well as its osmotic pressure can be neglected. The

previous equation can then be simplified as follows :
F=Ay-(Pr—my) (2.2)

2.4.3 Solute Concentration Relationship

The feed osmotic pressure can be modeled using Van’t Hoff’s law :

T =0-Cy (2.3)
where :

* ¢ : osmotic coefficient (psi-m?*/mol),

* (' : solute concentration in the feed (mol/m?).

This leads to the final expression for the flux :
F= A, (P;—¢Cy) (2.4)

2.44 Modeling of Permeate Conductivity

The permeate conductivity Cond (expressed in microsiemens per centimeter — uS/cm) depends
on the concentration of residual ions in the permeate.

It can be approximated by the sum of ionic contributions :

Cond =Y "X [C}] = A+ C, (2.5)
where :

* A : average effective molar conductivity (uS-cm?/mol),

(), : ion concentration in the permeate (mol/m?).

2.4.5 Relationship Between Permeate Concentration and Rejection Rate

The concentration C), depends on the membrane rejection rate R :

32



Modeling and Validation of a Reverse Osmosis (RO) System

C,=Cs;-(1—R) (2.6)

This rejection rate can be empirically modeled as a function of pressure :

R(Py) =1—exp(—f- Py) (2.7)

Thus :

Cp = Cy-exp(=f - P) (2.8)

And consequently, the conductivity becomes :

Cond = Aegr - Cy - exp(—f - Py) (2.9)
where :

* [ : empirical rejection coefficient (1/psi).

2.4.6 Effect of pH on Conductivity

Under acidic or basic conditions, the ions H* and OH ™ can significantly contribute to the

overall conductivity :

Cond ~ /\eff : Cp + )\H+ : [HJr] + )‘OH— : [OHi] (210)

As a function of pH :

[HT] =107 [OH"]=10"(4PH) (2.11)

The complete form of the conductivity model becomes :

Cond(Pf, pH) = Aer - Cf - exp(—f - Py) + A+ - 107PH 4 Ao - 10~ (147PH) (2.12)

» F':permeate flux (GPM),

+ P; : feed pressure (psi),

* ¢ : osmotic coefficient (psi-m*/mol),

» A, : hydraulic permeability (GPM/psi),

* (Y : feed solute concentration (mol/m?),

33



Modeling and Validation of a Reverse Osmosis (RO) System

* Cond : permeate conductivity (uS/cm),

* A : effective molar conductivity (uS-cm?*mol),
* (3 : rejection coefficient (1/psi),

* PH : hydrogen ion concentration (—log scale),

* A+, Aon- : molar conductivities of H™ and OH~ (uS-cm?/mol).

The final relationships obtained for permeate flux and conductivity, taking into account the

effects of both pressure and pH, are given by :

F=A, - (Pr—9¢-Cy) (2.13)
Cond(Pf, pH) = Aefr - Cf - exp(—f - Py) 4+ A+ - 10777 4 Ay - 10~ (14=PH) (2.14)

2.5 Mathematical Model

This linearized model is derived from the fundamental equations previously presented (permeate
flux FF = A, - (Pf — ¢Cy) and conductivity Cond(Py, pH)), and simplified under linearity
assumptions that were experimentally validated by Alatiqi et al. (1989) [26] within the typical

operating ranges of the system.
The model, linearized around the following nominal operating point :
Nominal Operating Point[26]

* Feed Pressure : 900 psi (reference pressure during step tests),

* Permeate Flux : 1.05 gpm (initial value before disturbances),

* Permeate Conductivity : 430—-440 pS/cm (stable range before testing),

* pH : 6.45 (nominal value prior to step variations)

is described by the following transfer function matrix :

0.002 (0.056s + 1)

F(s)| 000352 +0.1s + 1 P(s)
_ (2.15)
o(s) ~051(0355+1)  —57(0325+ 1) | | ()
0.213s2+0.7s+1 0.6s2+1.8s+1

where :

34



Modeling and Validation of a Reverse Osmosis (RO) System